
Package leaflet: Information for the user 

 

Felora, 10 mg/g gel 

Diclofenac sodium 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 14 days. 

 

What is in this leaflet 

1. What Felora is and what it is used for 

2. What you need to know before you use Felora 

3. How to use Felora 

4. Possible side effects 

5. How to store Felora 

6. Contents of the pack and other information 

 

 

1. What Felora is and what it is used for 
 

Felora contains diclofenac. Diclofenac is a non-steroidal anti-inflammatory and analgesic 

medicine. Felora is a medicine for local administration. 

 

Indications: Local relief of pain in case of painful and inflammatory conditions of soft 

tissues. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 14 days. 

 

 

2. What you need to know before you use Felora 

 

Do not use Felora: 
- if you are allergic to diclofenac or any of the other ingredients of this medicine (listed in 

Section 6); 

- if acetylsalicylic acid (salicylates) or other non-steroidal anti-inflammatory medicines have 

caused you bronchial asthma or allergic reactions. 

- during the last trimester of pregnancy. 

The medicine is contraindicated for children and adolescents under 14 years of age. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Felora 

- if you have or have previously had acute ulcers, renal function disorder, bronchial asthma, 

allergic diseases, polyps of nasal mucosa, cerebral haemorrhaging or susceptibility to 

bleeding. In such case treatment with Felora needs careful monitoring. 

 

Felora gel should not be administered under airtight dressing. The medicine should be used 

with caution if a treatment of larger skin area with bigger gel amount is required over a 

prolonged period of time. 

 



The gel should not be applied on open wounds, into eyes or on mucous membranes. Felora 

gel should not be swallowed. Felora gel may be used with non-occlusive dressings. 

 

To avoid photosensitivity reactions direct sunlight (incl. solarium) should be avoided during 

the use of the medicine and for two weeks after the use of the medicine. 
 

Felora contains propylene glycol. Propylene glycol may cause mild local skin irritation in 

some people. 

 

Other medicines and Felora 

Tell your doctor or pharmacist if you are using, have recently used or might use any other 

medicines. 

 

Interactions of other medicines with diclofenac gel have not been observed. You should 

consult with your doctor before treatment if you are using any other non-steroidal anti-

inflammatory medicine at the same time. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor for advice before taking this medicine. 

Use of Felora gel should be avoided during the first and second trimesters of pregnancy. 

Treatment may be prescribed only by a doctor. 

During the last three months of pregnancy Felora gel is contraindicated. 

 

During breast-feeding avoid the application of the gel onto breasts, large skin areas and/or 

prolonged use of the gel. 

 

Driving and using machines 

Administration of diclofenac on the skin has no effect on the ability to drive and use 

machines. 

 

Felora contains propylene glycol 

Felora contains propylene glycol. Propylene glycol may cause mild local skin irritation in 

some people. 

 

 

3. How to use Felora 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

 

The dose of the medicine is determined by the doctor, it depends on the severity of your 

disease. 

The medicine is intended for external use on intact skin. The gel should not be applied on 

open wounds, into eyes or on mucous membranes. After gel administration hands should be 

thoroughly washed, except if the hands are the treated region. 

 

Adults and adolescents over 14 years of age 

Apply 3-4 times a day gently rubbing as a thin layer on the skin of the affected region. The 

dose of one application depends on the area of the affected region. Usually 2-4 g of gel is 

sufficient for a 400-800 cm
2 
skin area. The daily gel amounts should not exceed 15 g. Consult 

your doctor, if the symptoms have not disappeared after 2 weeks. 

 

Elderly 

No dosage adjustment is necessary. 



Felora gel may be used as an addition to tablet treatment with the doctor’s permission. May 

be used simultaneously with ultrasound treatment. 

 

Direct sunlight (incl. solarium) should be avoided during the use of Felora and for two weeks 

after the use of the medicine. 

 

If you have the impression that the effect of Felora is too strong or too weak, talk to your 

doctor or pharmacist. 

 

Use in children and adolescents 

The medicine is contraindicated for children and adolescents under 14 years of age. 

 

If you use more Felora than you should 
The medicine should be used with caution if a treatment of larger skin area with bigger gel 

amount is required over a prolonged period of time. When the medicine is used on large skin 

areas and for prolonged period, systemic side effects of diclofenac, like signs of 

gastrointestinal irritation or general allergic signs, cannot be excluded. 

 

Stop using this medicine and contact your doctor, if you experience signs of Felora overdose. 

 

Overdosage after local administration to skin is unlikely. 

 

If you forget to use Felora 
Do not use a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Common side effects (occur in one to ten patients out of 100): 

- rash, eczema, redness, dermatitis (incl. contact dermatitis) and pruritus. 

 

Rare side effects (occur in one to ten patients out of 10,000): 

- bullous dermatitis (vesicular skin reaction). 

 

Very rare side effects (occur in less than one patient out of 10,000): 

- hypersensitivity reactions (incl. urticaria), angioneurotic oedema, asthma and 

photosensitivity reactions. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects, you can help provide more information on the 

safety of this medicine. 

 

 

5. How to store Felora 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store above 25 °C. Store in the original package in order to protect from moisture. 

Shelf life after first opening of the tube is 3 months. 

http://www.ravimiamet.ee/


Do not use this medicine after the expiry date which is stated on the carton. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Felora contains 
- The active substance is diclofenac. 1 g of gel contains 10 mg of diclofenac sodium. 

- The other excipients are carbomer, diethanolamine, propylene glycol, sodium benzoate, 

isopropyl alcohol, purified water. 

 

What Felora looks like and contents of the pack 
10 mg/g (1%) gel, 60 g in aluminium tube. One tube is packaged in a carton. 

Colourless or pale or slightly yellow gel. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

Actavis Group PTC ehf 

Reykjavikurvegi 76-78 

220 Hafnarfjördur 

Iceland 

 

Manufacturer 

Balkanpharma-Troyan AD, 

1, Krayrechna St, 

5600, Troyan, 

Bulgaria 

 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

Teva Estonian branch 

UAB Sicor Biotech Eesti filiaal 

Hallivanamehe 4 

11317 Tallinn 

Tel: +372 6610 801 

 

This leaflet was last revised in May 2018. 


